
RC6070 Saw
Model

RC6070

Serie

A

To order spare parts pls. indicate Part-No. and DescriptionBei Ersatzteilbestellungen bitte Artikelnummer und Bezeichnung angeben! - 

Ref: 8956002362 / Rev: 01  - 10/2023 1/1

8950900061 Warning Label

8956002364 Safety Information

Pos. Tightening torque Dir. Glue

3 34.3 N.m 25.2 ft.lbs HERNON 434

18 29.4 N.m 21.6 ft.lbs

20 39.2 N.m 28.8 ft.lbs

25 0.98 N.m 0.72 ft.lbs HERNON 429

28 1.2 N.m 0.8 ft.lbs

Recommended Accessories

8955000117 RCA1000 Motor Oil 1L

8958001869

8958001870 Saw Blade Kit 14T (Includes 33 (x5))

8958001871 Saw Blade Kit 18T (Includes 33A (x5))

8958001872 Saw Blade Kit 24T (Includes 33B (x5))

6

9

78

1011

12

13

44

15

16

17
17

3

4

5

1
18

19
20

3024
25

259

26

27

28

33

3234B

31

22

23

24

25

29

58

38

39

40

41

42

43

35

36

36

37

14

45

46

47

48

49

50

51

52
53

54

55

56

57

57

21

34A

34C

Saw Blade Kit (Includes 33A & 33B, (not shown on 
the part list) 33, 34A, 34B, 34C)



RC6070 Saw
Model

RC6070

Serie

A

Bei Ersatzteilbestellungen bitte Artikelnummer und Bezeichnung angeben! - To order spare parts pls. indicate Part-No. and Description

Ref: 8956002362 / Rev: 01  - 09/2023 1/1

Pos. Artikelnr. Description Anz.

12 8958001785 Rotor Blade (set of 4) 1

13 8958001786 Rotor  1

32 8958001805 Attachment 1

A 8958001834 Regulator Kit

1 Screw 1

2 Spring 1

35 O-Ring 1

36 O-Ring 2

37 Air Regulator 1

38 Valve Stem 1

39 O-Ring 1

40 Valve Stem Bushing 1

41 O-Ring 1

42 Valve Stem 1

43 O-Ring 1

B 8958001835 Housing Kit

6 Protecting Rubber 1

9 Housing 1

C 8958001836 Inlet Kit

3 Air Inlet 1

4 Exhaust Sleeve 1

5 Cone Muffler 1

58 O-Ring 1

D 8958001837 Lever Kit

7 Spring Pin (3*24L) 1

8 Lever 1

E 8958001838 Cylinder Kit 1

14 Cylinder 1

44 Pin 2

F 8958001839 Front End Plate Kit

10 Bearing (696Zz) 1

11 Rear Plate 1

G 8958001840 Rear End Plate Kit

15 Bearing Spacer 1

16 Front Plate 1

17 Bearing (608Zz) 2

Pos. Artikelnr. Description Anz.

H 8958001841 Clamp Nut Kit

19 Nut 1

20 Clamp Nut 1

I 8958001866 Head Kit

21 Head 1

55 Bearing 1

J 8958001842 Bevel Gear Kit

18 Bevel Gear (8T) 1

22 Washer (15*1T) 1

23 Bevel Gear( 33T) 1

24 Bearing (Hk0609) 1

25 Screw (M5*0.8P) 1

26 O-Ring 1

57 Bearing 2

K 8958001843 Drive Shaft Kit

24 Bearing (Hk0609) 1

25 Screw (M5*0.8P) 1

29 Washer 1

30 Drive Shaft 1

56 O-Ring 1

L 8958001844 Front Cover Kit

27 Head Guard 1

28 Screw (M3*16) 6

M 8958001845 Holder Cap Set

31 Holder Cap 1

45 Washer 1

46 Ring 1

47 Holder Plate 1

48 Holder Stopper 1

49 Holder Cap 1

50 Bushing 1

51 Holder Shroud 1

52 Holder Spring 1

53 Pin 1

54 Bushing 1

TK 8958001846 Tune up Kit (Includes 12, 22, 26, 35, 
36 (X2), 39, 41, 43, 56)




